
1 

 

TOOL KIT FOR INTEGRATED URBAN WATER 
MANAGEMENT 

 
Volume 2: Technical Report 

  
 
 
 

INSTITUTE FOR RESOURCE ANALYSIS AND POLICY 
(IRAP), 

HYDERABAD, 
INDIA 

 
 
 
 
 

October 18, 2010 
 

  



2 

 

 
CONTENTS 
 
PREFACE…………………………………………………………………………………………………………………….3 
 
INTRODUCTION ..............................................................................................................5 
 
WHAT IS IUWM AT THE OPERATIONAL LEVEL? .............................................................7 
 
WHY WE SHOULD INVEST IN INTEGRATED URBAN WATER MANAGEMENT ..................9 
 
IUWM FRAMEWORKS .....................................................................................................11 
[...]
to maintain the min. temperature of 150. 
 

8.1.9 Nutrient recovery from wastewater 
 

Modern wastewater treatment systems apply tertiary treatment for the removal of 
nutrients (N, P) via precipitation or via biological processes. If we look at these processes in 
the context of the overall food production and consumption cycle, the current practice does 
not seem to be rational. Let us illustrate this from the point of view of nitrogen. 
 Once fixed nitrogen has been incorporated into high quality protein and has been 
consumed as a human food or animal feed, a major part of the nitrogen is released into the 
environment again in the form of domestic wastewater and manure. When applying costly 
tertiary biological treatment for nitrogen removal, potentially useful nitrogen compounds are 
re-circulated to atmospheric N2. This approach appears very inefficient from both an energy 
and resource utilization point of view. (Gijzen, 2001)  
 The reuse of nitrate, nitrite, and ammonia, therefore contributes to high energy 
efficiency in biological systems16. For instance, the average retention time of nitrogen in the 
biosphere is over 4000 years, before it is eventually re-circulated to atmospheric N2. An 
approach, similar to the situation in natural systems could be adopted in man-made waste 
management systems as well. In this case, secondary treatment (BOD removal) is combined 
with the effective re-use of nutrients by aquatic plants and/or by irrigation of crops in 
agriculture. One such process is use of nitrate/nitrite containing wastewater for weed 
(aquatic macrophyte) production and using the same as fish feed. The subsequent section 
deals with the use of wastewater for duck weed production, thereby removing the nitrates 
(Gijzen, 2001).   

                                                                                                                                                  
coupling of storm water from the sewer system. Separate conveyance systems for storm water and 
sewage are therefore recommended. 
 
16

  Once nitrogen has entered the biosphere via biological N2-fixation, it is subject to a series of 
conversion steps, from plant protein to animal protein, and finally ends up in dead organic matter. 
When this organic matter is mineralized in the soil, most of the inorganic nitrogen compounds 
produced (N03 -, NH4 +) are immediately taken up again by plant or microbial biomass for the 
production of protein. Only a fraction of the total amount of organic nitrogen is re-circulated to N2 
via de-nitrification (Gijzen, 2001). 



 88 

 

8.1.10 Duckweed-based Wastewater Treatment 
 

Use of aquatic macrophytes has been suggested as a low-cost option for the 
purification of wastewater and simultaneous production of plant biomass (Araujo, 1987; Brix 
and Schierup, 1989; Gijzen, 1996; Oron, 1994; Reddy and DeBusk, 1987; Skillicorn et al, 
1993). When applying aquatic plants in shallow ponds, a combination of secondary and 
tertiary treatment may be realized. In addition aquatic macrophytes assimilate nutrients into a 
high quality biomass that may have an economic value. This contrasts favourably with 
advanced costly nitrification/de-nitrification, where nitrogen is converted into atmospheric 
N2 and therefore will be ‗lost‘ for further re-use. 
 Various studies have reported the use of water hyacinth, pennywort, water lettuce 
and duckweed for the efficient removal of nutrients. The economic potential of each plant 
species for wastewater treatment depends largely on its efficiency to remove nutrients under 
a wide range of environmental conditions, its growth and maintenance in a treatment system, 
and the possible application of plant biomass. Water hyacinth has been used most widely, 
due to its high nutrient uptake capability, but no economically attractive application of the 
generated plant biomass has been identified so far 

Several full-scale applications of duckweed based wastewater treatment systems exist 
in the USA, Bangladesh and China. Duckweed systems have been studied for dairy waste 
lagoons (Culley et al, 1981), domestic sewage (Oron, 1994; Skillicorn et al, 1993, Alaerts et al, 
1996), secondary effluent (Sutton and Ornes, 1977), waste stabilization pond effluents 
(Wolverton, 1979) and fish culture systems (Porath and Pollock, 1982; Rakocy and Allison, 
1981). Even in moderate climatic conditions duckweed based systems are being advocated 
for treatment of domestic wastewater from small communities in Belgium and Poland 
(Nielsen and Ngo, 1995). 
 Considering an average annual duckweed yield of 20 ton dry weight/ha a year and a 
protein content of 35%, a protein productivity of about 7 ton/ha a year can be calculated. 
Compared to soy bean, duckweed produces about 10 times as much protein per ha/year. 
According to Gijzen (2001), there are a number of concerns that need to be addressed when 
considering duckweed as a potential feed: 
 

 Due to the efficient absorption of heavy metals and possibly other toxic compounds, 
duckweed should be cultivated using effluents with low concentrations of such 
compounds. No information is available on the possible transmission of pathogens if 
duckweed harvested from domestic wastewater treatment ponds is used as an animal 
feed.  

 

 Duckweed has high moisture content (about 95%), which will affect the cost of 
handling, transportation and drying.  

 

 The genera Lemna and Spirodela may contain high amounts of calcium oxalate. The 
presence of this component may limit the use of certain duckweed species for non-
ruminant and human nutrition. When properly mixed with other feed constituents, 
no harmful effects are expected. 

 

 The combination of duckweed based wastewater treatment and fish cultivation is 
being practiced at a small scale in Bangladesh. The pond complex receives 
wastewater from 3500 capita and is operated at a hydraulic retention time (HRT) of 



 89 

about 21 days. The results over the past years have demonstrated that the system can 
be managed with a net annual production of over 12 tons fish per ha, yielding a net 
annual profit of about US$ 2000/ha.  

 
A feasibility study by the World Bank for Pondicherry, a 35,000 inhabitant town in 

India, shows that a UASB-duckweed system could yield annually 80 ton of duckweed, 30-40 
ton of fish and 150,000 m3 of methane gas. Duckweed based fish farms exist in Bhubaneswar 
and Cuttack. However, the returns are much less when compared to the capital and 
operating costs (Gijzen, 2001). 

 

8.1.11 Re-use of Wastewater for Fish Production 
  

The quality of the wastewater, in combination with the envisaged type of re-use, 
define the level of subsequent treatment required, as well as the associated treatment costs. 
Besides possible industrial and urban re-use options, the most important option for re-use of 
wastewater is related to agriculture and aquaculture. The effluents do not only serve as a 
source of water but also provide nutrient input for fish and crops in aquaculture or 
agriculture irrigation schemes, respectively. 
 Nutrient concentrations in raw sewage are too high for irrigation of most crops. The 
aim of wastewater treatment, in addition to pathogen, BOD and TSS reduction, should 
therefore be to bring back N and P levels to around 15 mg/l for N and about 3 mg/l for P. 
When applying such effluents at an irrigation rate of about 2 m/y, this results in N and P 
dosage of 300 and 60 kg/ha a year for N and P, respectively. This practice could significantly 
reduce or even eliminate the use of commercial fertilizer. With respect to aquaculture, a 
better way to transfer nutrients from wastewater to fish protein could be via macrophyte-
based treatment systems, where the plant biomass is used as a fish feed. 
 

8.1.12 Activated Sludge Process17 
 
The activated sludge process is a technology used for treating domestic and industrial 

wastewater, where the biological matter is removed from the wastewater through aerobic 
digestion. It is an energy-intensive treatment technology, where the wastewater is mixed with 
air through mechanical process. The amount of sludge produced by the treatment process is 
also very high. Sophisticated process with many mechanical and electrical parts, which also 
needs careful operator control. Produces large quantities of sludge for disposal, but provides 
high degree of treatment, when working well. 
 
Screening and Grit Units: The purpose is to remove large objects such as logs, branches, 
rags, and small fish that could damage pumps and clog pipes and channels. This step can also 
be used for grinding waste to reduce particle size. 
 
Primary Settling Tanks: It uses gravity settling to remove particles from water. 
Sedimentation takes place in the primary settling tanks and is relatively simple and 
inexpensive. Particulates suspended in surface water can range in size from 10-1 to 10-7 mm in 
diameter, the size of fine sand and small clay respectively. Turbidity or cloudiness in water is 
caused by those particles larger than 10-4 mm, while particles smaller than 10-4 mm contribute 
to the water‘s colour and taste. Such very small particles may be considered for treatment 
purposes, to be dissolved rather than particulate.  

                                                 
17

  This section draws heavily on Richard (2003). 



 90 

 
Water containing particulate matter flows slowly through a sedimentation tank and is thus 
detained long enough for the larger particles to settle to the bottom before the clarified water 
leaves the tank over a weir at the outlet end. Particles that have settled to the bottom of the 
tank are removed manually or by mechanical scrapers on the site pending their treatment 
and/or removal. Detention time is typically 3 h in tanks 3 to 5m (10 to 15 ft) deep. 
 
Aeration Tanks: The waste water flows into an aeration chamber usually constructed of steel, 
poly, fibreglass, or concrete. The chamber normally provides 6 to 24 hours retention time for 
the waste water. The contents of the aeration tank are referred to as mixed liquor, and the 
solids are called mixed liquor suspended solids (MLSS). The latter includes inert material as well 
as living and dead microbial cells. In the aeration tank, microorganisms are kept in 
suspension for 4 to 8 hours by mechanical mixers and/or diffused air, and their 
concentration in the tank is maintained by the continuous return of the settled biological floc 
from a secondary settling tank to the aeration tank.  
 
Final Settling Tanks: Like primary tanks, final settling tanks may be rectangular or circular, and 
occasionally square, but they provide longer detention (2h) and lower overflow rates (30-50 
m3/m2.day). The Final Settling Tanks can also be referred to as The Settling Chamber or a 
Secondary Clarifier. The Final Settling Tanks receives the overflow of the aeration chamber. 
When the sludge settles to the bottom of the tank, it is still active and it is able to remove 
more BOD from the waste water. Returning the activated sludge to the aeration chamber on 
a continuous basis helps maintain and increase the microorganism concentration in the 
aeration chamber. This is a key factor to increase BOD removal from the waste water. The 
sludge will continue to build up. Occasionally, some of the sludge should be drained to keep 
the effluent from deteriorating.  
 
The cleaner water at the top of the settling chamber overflows through openings at the top 
of the chamber. It can then be treated for reuse or discharged. For less than a 24 hour 
retention period in the aerobic process, BOD concentration should not exceed about 2,000 
mg/l on the effluent.  
  
Thickener: Thickening of activated sludge occurs as a part of the separation of the activated 
sludge from the mixed liquor in the secondary clarifiers; or it is practiced independently as an 
additional operation, usually for mixed sludge (primary and secondary). Separate gravity 
thickening of activated sludge only is not a very effective operation. There are several types 
of thickeners, the most common being: Gravity Thickening, Thickening by Flotation, and 
Centrifugal Thickening. 
 
Anaerobic Digester: Anaerobic digestion of organic sludge is generally a two-phase process. In 
the first phase, complex organic substances are converted into simple organic acids. In the 
second phase of the process, the simple organic acids are converted into methane and 
carbon dioxide. 
 
Chlorine Tank: To ensure that water is free of harmful bacteria it is necessary to disinfect it. 
Chlorination is the most common method of disinfecting public water supplies. Sufficient 
quantities of chlorine from chlorine gas or hypo-chlorites are added to treated water to kill 
pathogenic bacteria. Chlorination is a reliable, relatively inexpensive, and easy disinfection 
method to use.  

 



 91 

Improving the Performance in Activated Sludge Process 
 

Solids present in the primary clarifier effluent are particles too fine to ―settle out.‖ 
The activated sludge process removes these suspended particles by converting them to 
settleable solids. It uses a mixed culture of microorganisms including bacteria, protozoa, and 
rotifers to break down organic wastes into inorganic wastes. The activated sludge process 
speeds up this natural course by controlling the environment. The ―aeration blowers‖ supply 
oxygen critical to the survival of the bacteria in the activated sludge process. However, 
dissolved oxygen (DO) levels that are too high can result in pin flock in clarifiers, severe 
sludge bulking in some instances, and wastage of electricity.  Dissolved Oxygen levels that 
are too low will not support the survival of bacteria necessary to treat the incoming waste 
water.  Inadequate DO concentration, in effect, can result in inefficient performance of the 
plants. 

The use of handheld DO meters for setting the speed of the blowers of ASP does 
not allow for process adjustments18. For example, when oxygen demand decreases during 
winter nights due to falling temperatures, this method does not compensate for the 
decreased need for aeration and wastes power. Conversely, a large oxygen demand during 
periods of industrial discharge can deplete the DO and wipe out the entire bacteria if the 
process does not automatically increase aeration. 
 

Potential Power Savings with Automation 
  

The power consumption in the activated sludge process can be decreased through 
energy-efficient motors and variable frequency drives (VFD) used with ―on-line dissolved 
oxygen analyzers‖. The dissolved oxygen analyzer can be configured to send an electrical 
signal to a VFD or be used in conjunction with a SCADA. The control system automatically 
increases or decreases aeration blower speed in response to the measured DO levels in the 
aeration basin. A 1998 study by the Iowa Association of Municipal Utilities demonstrated the 
use of such an equipment in the activated sludge process reduced energy costs as much as 
25%. In summary, an on-line dissolved oxygen analyzer when used with the plant‘s energy-
efficient motors, variable frequency drives, and plant SCADA or PLC systems, adjusts 
aeration operation automatically in response to varying process conditions. 
 
Source: Mike Rousey, Hach Company, Colorado 
 

8.1.13 Economic Considerations for Treatment of WW  
 
 Economics of wastewater treatment is determined by the cost of the system; the 
economic value of that treated water. For most land-based wastewater treatment systems 
such as WSP, ASP, AP, Anaerobic pond, Soil Aquifer Treatment (SAT) and oxydation ditch, 
cost is a function of the land area required for treatment. The economic viable system is one 
which requires least amount of land, but gives the optimum level of treatment.  
 Assessing the economic value of the treated water is not easy. It depends on the kind 
of opportunities that exist in the urban/peri-urban situation for reuse of wastewater. There 
are four different types of possibilities: 1] there is a very high demand for the wastewater for 
irrigation, and currently untreated wastewater is used; 2] there is no demand for wastewater 
for irrigation, and hence will have to be disposed into streams; 3] there is no demand for 

                                                 
18

  Operators using handheld DO meters achieve only hit-or-miss readings that are insufficient 
for optimizing plant operation and energy usage.  



 92 

wastewater for irrigation, but there is water demand for growing fish; and, 4] currently, 
untreated wastewater is not used for irrigation or fisheries due to high level of toxicity.  

In the first case, the cost of treating the wastewater to the desired levels should be 
less than the incremental benefits accrued from reduction in the health risks to the irrigators 
(economic value of health benefits), and the environmental damage caused by degradation of 
the soil (economic value of the physical benefits) and groundwater quality deterioration 
(positive externality due to environmental benefit).  

In the second and third case, the cost of the treatment system should be less than the 
benefits derived owing to reduction in the general environmental quality of the stream/river 
and improvements in aquatic life (positive externality associated with ecological and 
economic benefits). In the fourth case, the cost of the treatment system should be less than 
the incremental economic outputs generated from crops irrigated with wastewater (direct 
economic) and the reduction in environmental risks associated with unsafe disposal of 
effluents into the streams (positive externality associated with improvement in environmental 
conditions).    

 
8.1.14 WWT Technologies for Different Typologies 
 
 The details of wastewater treatment options for different typologies are presented in 
Table 21A.



 93 

Table 21A: Wastewater Treatment Options for Different Rainfall, Climates, Geo-hydrology and Topography 

Typology 
No.  

Type of waste water treatment technologies 

Onsite 
sanitation 

Waste Stabilization Ponds Soil Aquifer 
Treatment 

Constructed 
Wetlands 

Septic Tank Activated 
sludge process 

Anaerobic 
Treatment 

Anaerobic 
ponds 

Facultative 
ponds 

Maturation 
ponds 

Depth to 
groundwater 
table 

Temperature, 
and land 
availability 

Temperature, 
sunshine and 
land 
availability 

Temperature, 
sunshine, land 
availability 
and winds 

Depth of 
groundwater 
table and soil 
texture  

Soil texture 
and land 
availability  

Depth to 
ground water 
table and 
temperature  

Cold climate 
and land 
availability  

Land 
availability 
and 
temperature 

1 
 

 XXX XXX XXX XXX  XXX   

2  XXX XXX XXX XXX  XXX   

3      XXX  XXX  

4      XXX  XXX  

5  XXX XXX XXX      

6      XXX    

7      XXX    

8 XXX    XXX     

9  XXX XXX XXX     XXX 

10        XXX XXX 

11  XXX XXX XXX     XXX 

12 XXX       XXX  

13 XXX XXX XXX XXX     XXX 

14  XXX XXX XXX      

15      XXX XXX XXX  

16  XXX XXX XXX     XXX 

Source: based on authors‘ own analysis 
 
Note: XXX indicates the suitable technologies for the typologies under consideration 



 94 

8.1.15 Wastewater Treatment Options for Sustainable Urban Water Management 
  
 The first step is to identify the wastewater treatment options that are physically 
feasible for a given typology on the basis of various considerations such as climate, 
topography. The physical feasibility is to be ascertained on the basis of the degree of 
reduction of pollutants in the wastewater. The different wastewater treatment systems which 
are physically feasible under different rainfall, climate, geo-hydrological and topographical 
conditions are given in Table 21A. They were arrived at on the basis of extensive research on 
the performance of various WWT technologies available internationally and the knowledge 
available on the physical factors influencing the physical, chemical, and biological processes 